
 

Licence: L9102/2017/1 

  

 

 

 

Application for Licence Amendment 

Part V Division 3 of the Environmental Protection Act 1986 

Licence Number L9102/2017/1 

Licence Holder Chevron Australia Pty Ltd 

ACN ACN 086 197 757 

File Number DER2017/001839 

Premises Gorgon LNG Project 

BARROW ISLAND, WA 

 Legal description –  

Part of Crown Lease L077431 Certificate of Title Volume 
3158 Folio 477, Part of CO2 Injection Wells Licence 00564-
2009-A1744377, and Portion of Lot 3000 on Deposited Plan 
91514, being the subject of Easement shown on Deposited 
Plan 70903  

As defined by the premises boundary coordinates and 
premises map in Schedule 1 of the Amended Licence  

 

Date of Report 30 August 2021 

Decision Revised licence granted 

  

Amendment Report 



 

 

Licence: L9102/2017/1 1 

 Decision summary 

Licence L9102/2017/1 is held by Chevron Australia Pty Ltd (Chevron, licence holder) 
for the Gorgon LNG Project (the premises), located on Barrow Island. The delegated 
officer has determined to amend the licence to include operation of a permanent 
wastewater treatment plant and concrete batching plant, allow for wastes generated 
outside the premises boundary to be managed at the premises waste management 
facilities and revise the prescribed premises categories relating to these changes. 

This Amendment Report documents the assessment of potential risks to the environment and 
public health from proposed changes to the emissions and discharges from the premises. As 
a result of this assessment, revised licence L9102/2017/1 has been issued pursuant to section 
59 and 59(B) of the Environmental Protection Act 1986 (EP Act). 

 Scope of assessment 

2.1 Regulatory framework 

In completing the assessment documented in this Amendment Report, the Department of 
Water and Environmental Regulation (DWER, the department) has considered and given due 
regard to its Regulatory Framework and relevant policy documents which are available at 
https://dwer.wa.gov.au/regulatory-documents. 

2.2 Amendment summary  

Chevron holds licence L9102/2017/1 for the Gorgon LNG Project (the premises). The 
premises is located on Barrow Island, an A-Class Nature Reserve (Crown Reserve 11648) 
situated 85 km north-west of Onslow. The licence authorises operation of a three train gas 
treatment plant (GTP) including supporting infrastructure, reservoir carbon dioxide (CO2) 
injection infrastructure, a bridging wastewater treatment plant (WWTP), liquid waste facility, 
diesel storage facility, waste concrete storage area and waste transfer station under 
categories 10, 34, 52, 54, 62 and 73 of the Environmental Protection Regulations 1987 (EP 
Regulations). 

On 23 December 2020, the licence holder submitted an application to the department to 
amend licence L9102/2017/1 under section 59 and 59B of the EP Act (the application). The 
amendments are being sought are as follows. 

1) Inclusion of the Permanent Wastewater Treatment Plant (PWWTP) constructed and 
commissioned under works approval W5097/2011/1 on the licence. 

2) Inclusion of category 77: Concrete batching or cement products manufacturing on the 
licence and an existing Concrete Batching Plant (CBP) located on the premises due to 
concrete from the plant needing to be used outside the GTP premises boundary. 

3) Update of the premises boundary to include the PWWTP and CBP locations. 

4) Inclusion of category 61: Liquid waste facility on the licence to authorise the 
acceptance of potentially contaminated wastewater (liquid waste) from locations 
outside the premises boundary for disposal via deep well injection at the permanent 
wastewater disposal (PWD) and Temporary Wastewater Injection Plant (TWIP) wells 
on the premises.  

5) Removal of Category 62: Solid waste depot from the licence and replacement with 
category 61A: Solid waste facility, which is more applicable due to the rotary food 
dryers on the premises receiving putrescible waste from outside the premises 
boundary.  

https://dwer.wa.gov.au/regulatory-documents


 

 

Licence: L9102/2017/1 2 

6) Allowance for wastes generated by Chevron activities outside the GTP premises 
boundary to be accepted for storage at the premises Waste Transfer Station prior to 
removal to the mainland for disposal at licensed premises. 

7) Inclusion of special waste type 3 (as per the ‘Landfill Waste Classification and Waste 
Definitions 1996 (as amended 2019’) as a specified waste type generated on the 
premises and managed at the Waste Transfer Station.  

8) Amendment to monitoring requirements for CO2 discharges from Drill Centre A to C 
Injection Wells to include allowance for weekly sampling of hydrocarbon when the 
analysers at Train 1 to 3 are not available continuously. 

Table 1 below outlines the prescribed premises categories specified on the licence and 
proposed changes to these.  

Table 1: Proposed design capacity changes 

Category Current design capacity Proposed design 
capacity 

Description of proposed 
amendment 

10: Oil or gas 
production from a 
well 

LNG: 18 million tonnes per 
annual period 

DomGas: 300 TJ/day 

Condensate: 1 million 
tonnes per annual period 

No change NA 

34: Oil or gas 
refining 

73: Bulk storage 
of chemicals 

1,090 m3 

52: Electrical 
power generation 

584.5 MW 

54: Sewage 
facility 

1,385 m3/day 1,768 m3/day Inclusion of the PWWTP on 
the licence with a design 
capacity of 383 m3/day. 

61: Liquid waste 
facility 

NA 750,000 tonnes per 
annual period 

The premises will accept 
liquid wastes from locations 
outside the premises 
boundary for disposal via 
deep well injection. 

61A: Solid waste 
facility 

NA 240,000 tonnes of 
concrete waste per 
annual period 

111,840 tonnes of 
other solid waste 
per annual period 

Add in place of category 62  

Solid waste production 
capacity increased to align 
with peak monthly waste 
volume handled at the 
WTS.  

62: Solid waste 
depot 

240,000 tonnes of 
stockpiled concrete Waste 
per annual period 

52,050 tonnes of other solid 
Waste per annual period 

NA Remove and replace with 
category 61A 

77: Concrete 
batching or 
cement products 
manufacturing 

NA 75,000 tonnes per 
annual period 

Existing concrete batching 
plant to be included in the 
licence as concrete will be 
used at locations 



 

 

Licence: L9102/2017/1 3 

Further details of each of the proposed amendments are included in the following sections. 
Details have been taken from the application and related works approval application and 
assessment documents.  

 Permanent wastewater treatment plant 

The PWWTP has a design capacity of 383 m3/day and was constructed and commissioned 
under works approval W5097/2013/1. The licence holder submitted a compliance document 
and commissioning report to the department which confirmed that the PWWTP was 
constructed and commissioned in accordance with the works approval conditions.    

Raw effluent from the GTP, Barrow Island accommodation and other supporting facilities on 
Barrow Island is pumped to the PWWTP Flow Equalisation Tank where mixing and aeration 
occur to reduce odour formation. Raw effluent is piped from the Flow Equalisation Tank to the 
PWWTP where it is treated using membrane bioreactor (MBR) technology. At the PWWTP the 
raw effluent passes through inlet screens to remove residuals >2mm. The residuals are 
collected in a screenings bins and transported to the mainland for disposal at a licensed 
facility. Screened effluent is then processed through a series of process tanks including: 

• a pre-anoxic tank (68,200L); 

• an aeration tank (120,000L); 

• a post anoxic tank (51,900L);  

• MBR filtration (via a Norit Membrane System using ultrafiltration at 0.03 µm); and 

• disinfection via a 23,500L chlorine contact tank and 19,200L treated backwash tank.  

Waste activated sludge from the MBR tank is piped to an aerobic digester tank then centrifuge 
and is dewatered, packaged in bulka bags, and stored prior to removal from the island for 
disposal at a licensed facility on the mainland.  The PWWTP includes a chemical dosing 
system to manage water quality, prevent build up, minimise odour and provide disinfection. 
Chemicals used include chlorine, citric acid, sodium hypochlorite, polymer, biocide, scale 
inhibitor, sucrose, ferric sulfate, magnesium hydroxide and sodium hydroxide.  

A schematic of the treatment process is included in Figure 1 

 

Figure 1 Gorgon PWWTP flow diagram (Chevron 2011) 

Treated effluent from the PWWTP is transferred via an above ground glass fibre reinforced 
pipeline to the disposal water tanks located at the premises liquid waste facility (LWF), or to 
the Temporary Wastewater Injection Plant (TWIP) located 6 km west of the GTP. At the LWF 
the treated effluent is comingled with other liquid wastes in the disposal water tanks and then 
transported by a high pressure pipeline to the PWD wells for disposal through deep well 

 



 

 

Licence: L9102/2017/1 4 

injection to the confined Flaccourt subsurface geological formation at a depth of more than 
1,000 m below the surface of Barrow Island. Effluent transferred to the TWIP is also disposed 
to the Flaccourt formation via deep well injection through two wells. The PWD wells are the 
primary injection point for liquid wastes from the premises and the TWIP wells provide 
additional capacity when required.  During temporary shutdowns or breakdowns at the 
PWWTP untreated and partially treated sewage will also be disposed of via deep well 
injection. The licence holder anticipates such events to be irregular and of short duration. 

Regular monitoring of treated effluent from the PWWTP has occurred during commissioning 
(weekly) and operation (monthly) in accordance with conditions of works approval 
W5097/2013/1. The monitoring results and comparison with target criteria for the treated 
effluent are included in Table 2.  

Table 2: Summary of PWWTP treated effluent monitoring results and comparison with 
water quality criteria (June 2018 to March 2021) 

Parameter Unit Water quality 
design criteria 
(optimal 
performance)1 

Water 
quality 
target 
criteria2 

Treated water 
quality 
results range 

Comments 

Biochemical 
Oxygen 
Demand 

mg/L 20 <30 <2-45 One target 
exceedance during 
early stage 
commissioning, 
remainder of results 
within design criteria 

Total 
Suspended 
Solids 

mg/L 30 <40 <5-8 No target or design 
criteria exceedances 

Total 
Nitrogen 

mg/L 5 <50 0.1-45.8 No target 
exceedances. >70% 
results exceeded 
design criteria 

Total 
Phosphorous 

mg/L 0.5 <12 0.001-2.3 No target 
exceedances. >50% 
results exceeded 
design criteria 

E. coli CFU/100mL <10 <106 <1-70 No target 
exceedances. One 
design criteria 
exceedance.  

Anionic 
surfactants 

mg/L NA <5 <0.1-0.7 No target 
exceedances 

Oil and 
grease 

mg/L NA <10 <0.1-13 Two target 
exceedances 

Note 1: Design criteria for the PWWTP under normal operating conditions at an optimal level of performance specified. The 
criteria may not be consistently achievable. (Chevron 2011)  

Note 2: From W5097/2011/1 originally issued on 19 April 2012. Targets were based on the Guidelines for the non-potable uses of 
recycled water in Western Australia (Department of Health 2011) and Australian guidelines for sewerage systems, effluent 
management (Australian and New Zealand Environment and Conservation Council 1997) 



 

 

Licence: L9102/2017/1 5 

 Concrete batching plant 

The CBP was initially commissioned in 2016 for construction of the Gorgon LNG Project. The 
CBP was not considered a category 77 concrete batching or cement products manufacturing 
premises at this time as concrete was being used within the Gorgon LNG project premises. 
The licence holder now proposes to use concrete from the CBP at locations outside the 
premises boundary therefore the facility will be considered a category 77 concrete batching or 
cement products manufacturing premises. The CBP has a capacity of 60 m3 per hour and is 